Reviews & Opinions
Independent and trusted. Read before buy MTD 13AM675G062!

MTD 13AM675G062

Manual

Download (English)
Instruction: After click Download and complete offer, you will get access to list of direct links to websites where you can download this manual.

About

MTD 13AM675G062About MTD 13AM675G062
Here you can find all about MTD 13AM675G062 like manual and other informations. For example: review.

MTD 13AM675G062 manual (user guide) is ready to download for free.

On the bottom of page users can write a review. If you own a MTD 13AM675G062 please write about it to help other people.

 

[ Report abuse or wrong photo | Share your MTD 13AM675G062 photo ]

User reviews and opinions

<== Click here to post a new opinion, comment, review, etc.

No opinions have been provided. Be the first and add a new opinion/review.

 

Documents

doc0

13AM675G062 (2001) 1 of 43 Page Axle & Wheels Front, Steering Assembly

Ref # 33 33

Part Number 731-0220 731-1459A 731-1460 710-0643 736-0242 731-1693 731-1687 631-0027 731-0559A 731-0954 731-1542 712-0240 741-0587 723-0448 17198A 738-0141 710-0152 750-0535 736-0217 710-0726 711-1107 783-0041B 738-0527 712-0431 712-0411 16481A 710-0593 741-0659 683-0128A 719-0342A 737-0212A 683-0127 683-0124 712-0241 736-0169 723-3018 747-0753 747-0861 712-0711 683-0126 683-0125 634-0056A 634-0105A 734-0864 734-1731 634-0024 741-0487A 734-0255 634-0024 741-0487A 736-0285 731-0484A 731-1787A
Description Steering Wheel Cap Steering Wheel Cap (Sq.-MTD) Steering Wheel Cap (Sq.-No logo) Hex Bolt 5/16-18 x 1" Lg. Belleville Wash.345" I.D. Steering Wheel (3 Spoke) Uses Round Steering Wheel Cap Steering Wheel (3 Spoke) Uses Square Steering Wheel Cap Steering Wheel (4 Spoke) Steering Bellow-4.5" (Style A) Steering Bellow-9" (Style 0, 1, 3, 4, 5, 6, 8, 9) Steering Bellow-3.25" (Style 7) Hex Jam Nut 7/16-20 Thd. 13AM675G062 (2001) 2 of 43 Page Flange Bearing.628" I.D. x 1.36 O.D. Axle & Wheels Front,7/16-20 Thd. Ball Joint Steering Assembly Retainer Plate Shoulder Bolt.437 x.35 Lg. 5/16-18 Hex Bolt 3/8-24 x 1.0" Lg. (Gr. 5) Spacer.380" I.D. x.625" O.D. x L-Wash. 3/8" I.D. (H.D.) Hex Wash. Hd. Self-Tap Scr. Steering Drag Link Front Pivot Brkt. Shoulder Bolt Flanged L-Nut 3/8-16 Thd. Purchase locally Hex L-Nut 5/16-24 Thd. Steering Arm Front Axle Hex Bolt 5/16-24 x 2.25" Lg. Hex Flg. Brg.632 I.D. Pivot Bar Ass'y. (Steel) Pivot Bar Ass'y. (Cast Iron) Grease Plug 15" X 6" (Round & Square Shoulder) Front Axle Ass'y-L.H. 15" X 6" (Round & Square Shoulder) Front Axle Ass'y-L.H. (46" Deck) 15" X 6" (Round & Square Shoulder) Hex Nut 3/8-24 Thd. Purchase locally L-Wash. 3/8" I.D. Purchase locally Ball Joint 3/8-24 Thd. Tie Rod (Adjustable) Tie Rod (Non-Adjustable) Hex Jam Nut 3/8-24 Thd. Purchase locally Front Axle Ass'y-R.H. 15" X 6" (Round & Square Shoulder) Front Axle Ass'y-R.H. (46" Deck) 15" X 6" (Round & Square Shoulder) Wheel Ass'y comp. 15" X 6" (Round Shoulder) Wheel Ass'y comp. 15" X 6" (Square Shoulder) Tire Only 15" X 6" (Round Shoulder) Tire Only 15" X 6" (Square Shoulder) Rim Only 15" X 6" (Round & Square Shoulder) Bearing 15" X 6" (Round & Square Shoulder) Air Valve 15" X 6" (Round & Square Shoulder) Rim Only 15" X 6" (Round & Square Shoulder) Bearing 15" X 6" (Round & Square Shoulder) Fl-Wash 635 I.D. x 1.59" O.D. Front Wheel Hub Cap Spoked Hub Cap (Yellow-Opt.)

Ref # 69 70

Part Number 734-1613A 734-1612A 714-0470 736-0162 726-0214 712-0262 710-1309 748-0389 712-0214 736-0169 712-0158 736-0119 717-0622A 741-0656 736-0187 738-0919 710-0837 736-3081 736-0187 723-0448 727-0425A 736-0356 731-1291A 710-0459 731-1649 731-0955
Description Spoked Hub Cap (Gray-Opt.) Spoked Hub Cap (Beige-Opt.) Cotter Pin 1/8" Dia. x 1.25" Fl-Wash.640" I.D. x 1.24" O.D. Push Cap 5/8" Dia. Rod Hex Jam Nut 3/8-24 Thd. Hex Patch Bolt 5/16-18 x.62" UNKNOWN Cap Hex Cent. L-Nut 3/8-24 Thd. L-Wash. 3/8" I.D. Hex Cent. L-Nut 5/16-18 Thd. 13AM675G062 (2001) 3 of 43 Page L-Wash. 5/16" I.D. Axle & Wheels Front, Steering Assembly Steering Gear Segment Hex Fig. Brg.634 I.D. Fl-Wash. (Hardened) Steering Shaft Oval Hd. Cr.-Sunk Scr. (Style A) Wave-Wash.32" I.D. x.60" O.D. Fl-Wash. (Hardened) Drag Link Ball Joint 7/16-20 Thd. UNKNOWN Spring Clip (Used w/Spoked Hub Cap) Bell-Wash.39" I.D. x 1.38" O.D. Pivot Bar End Cap (Optional) Hex Bolt 3/8-24 x 1.5" Lg. (Gr. 5) Axle Cap Steering Wheel Insert (Optional)
13AM675G062 (2001) 4 of 43 Page Deck Assembly "G"

Ref # 59 60

Part Number 710-1260A 683-0141B 753-0698 783-0149B 710-0599 710-0134 710-0751 711-0792 783-1146A 712-0181 712-3006 734-0973 736-0105 738-0373 742-0616 754-0371A 736-0270 783-0342 712-0417A 618-0142A 756-0980 703-1693A 732-0602A 726-0106 731-1032B 712-3087 731-712-3027
Description Hex Wash. TT-Tap Scr. 5/16-18 x.75" 42" Deck Ass'y. 42" Deck Ass'y. Comp. (For Service) Belt Guard Deck Hex Wash. Hd. TT-Tap Screw 1/4-20 Thd. Carriage Screw 1/4-20 Thd. Hex Bolt 1/4-20 x.62" Hinge Pin Deck Skirt 42" Hex Top L-Nut 3/8-16 Thd. Hex Nut 1/4-20 Thd. (Gr. 5) Deck Wheel-5" 13AM675G062 (2001) 5.40" I.D. x.88" O.D. Page Bell-Wash. of 43 Deck Assembly "G" Shld. Bolt.498" Dia. x 1.53" 3 in 1 Blade V-Belt Bell-Wash. 1/4" I.D. Brake Disc Hex Flange Nut 5/8-18 Thd. Blade Spindle Ass'y. (Incl. Ref. 28, 35, 42) 5.75" Dia. Pulley Hinge Mtg. Brkt. Torsion Spring Push Nut Chute Ass'y. (Incl. Ref.10, 52, 53, 54, 55) Wing Nut 1/4-20 Thd. Optional Mulching Plug Optional Retainer Hook Brkt. Hex Flange Nut 1/4-20 Thd.

13AM675G062 (2001) 6 of 43 Page Deck Lift & Hanger Assembly

Ref # 49 50

Part Number 783-0103 683-0029A 683-0028A 17710 14800A 14804A 748-0331 736-0231 736-0119 712-3004A 714-0470 736-0256 683-710-0604A 748-0176 710-1238 710-783-0042D 736-0267 736-0160 726-0272 738-0526 710-3007 14802A 711-0723A 17712 712-3066 711-0841 17637A 725-1657A 714-0145 732-0637 17636D 738-0670A 732-0638 720-0233 97675A 747-1283 747-732-0556 783-0043A 741-0313 17128A 716-0104 736-0425
Description Connecting Rod Pivot Link Ass'y.-L.H. Pivot Link Ass'y.-R.H. Deck Hanger Link Ass'y. Deck Hanger Link Ass'y. Deck Hanger Link Ass'y. Shld. Spacer.318" I.D. Fl-Wash.344" I.D. x 1.125" O.D. L-Wash. 5/16" I.D. Flange Lock Nut 5/16-18 Thd. (Gr. 5) Cotter Pin 1/8" Dia. Fl-Wash.635" I.D. x 1.0" O.D. 13AM675G062 (2001) 7 ofLever Ass'y. (Incl. #15); Optional Page Hgt Adj. Stop 43 Deck Lift & Hanger Assembly Knob Optional Hex Wash. TT-Tap Scr. 5/16-18 x.75" Flange Brg.63" I.D. Hex Wash. Hd. Scr. 5/16-18 x.875" Lg. Hex Bolt 5/16-18 x.75" Lg. Index Brkt. Upper Frame-R.H. Fl-Wash.385" I.D. x.87" O.D. Fl-Wash.531" I.D. x.93" O.D. Clamp Running Board Rod Hex Wash. Hd. Tap Scr. Link Deck Lift Ass'y. Adj. Ferrule 3/8-24 Thd. Adj. Deck Lift Link Hex Nut 1/2-20 Thd. (Gr. 5) Lift Link Adjuster Lift Shaft Ass'y. Safety Switch (Deck) Inter. Cotter Pin 3/8" Dia. Extension Spring Stabilizer Bracket Shaft 1/2" Dia. x 10.28" Lg. Extension Spring Grip (Lift Handle) Deck Lift Handle Ass'y. Shaft 3/8" Dia. x 9.34" Lg. Disengagement Rod Stabilizer Shaft Ass'y. Extension Spring 7.58" Lg. Upper Frame-L.H. Flange Brg.632" I.D. Spring Retainer Brkt. "E"-Ring Bell-Wash.325" I.D.
13AM675G062 (2001) 8 of 43 Page Drive, Wheels Rear

Ref # 51 54

Part Number 17840 736-0119 710-0599 710-1315 783-0310E 712-3006 736-0329 736-0242 712-3010 711-1044 756-0982 736-0322 736-0171 710-0757 754-0280A 710-741-0495 712-17694 736-0169 712-0241 17629A 732-0556 714-0149B 750-0802 710-3029 736-0322 712-0138 710-0776 736-0222 710-0599 683-0123 736-0140 747-0755A 735-732-0413 732-0642 710-1068 710-0189 734-1675 634-0104 734-1596 734-1730 634-0070 734-0255 710-0627 736-0275 710-0428 732-0568 732-0384
Description Transaxle Mtg. Brkt. L-Wash. 5/16" I.D. Purchase locally Self-Tap Screw 1/4 x.50 Hex TT-Tap Scr. 3/8-16 x 1.5" Lg. Lower Frame Ass'y. Hex Nut 1/4-20 Thd. (Gr. 5) L-Wash. 1/4" I.D. Purchase locally Bell-Wash 345" I.D. x.88" Hex Nut 5/16-18 Thd. (Gr. 5) Belt Guard Stud 4.75" Lg. Engine Pulley Fl-Wash. 7/16" I.D. x 1.25" 13AM675G062 (2001) 9 of 43 Purchase locally Page L-Wash. 7/16" I.D. Drive, Wheels Rear 7/16-20 x 1.50" Lg. Hex Bolt Variable-Speed Belt Hex Bolt 5/16-18 x.75" Lg. Bearing Shaft Bracket Ass'y. Flanged Nyliner Brg. 5/8" I.D. x.88" Lg. Hex Nut 3/8-24 Thd. Purchase locally Idler Bracket (Used w/20" Wheels w/o 46" Deck) Idler Bracket (Used w/46" Deck) L-Wash. 3/8" I.D. Purchase locally Hex Nut 3/8-24 Thd. Purchase locally Transaxle Support Brkt. Ext. Spring.94" O.D. x 7.58" Inter. Cotter Pin Spacer.63" I.D. CAP SCREW 7/16-20 X 1.25 FlAT WASHER.450 Hex Nut 1/4-28 Thd. Hex AB-Tap Scr. 1/4" x.62" Lg. Ext. L-Wash. 1/4" I.D. Hex Wash. S-Tap Scr. 1/4-20 x.50" Lg. Clutch/Brake Pedal Ass'y. Fl-Wash.344" I.D. x.62" Brake Rod Ass'y. Foot Pad Shift Lever Ass'y. Ext. Spring.59" O.D. x 7.08" (Used w/ 20" Wheels w/o 46"Deck) Ext. Spring 7.33" Lg. (Used w/46" Deck) Hex Bolt 5/16-18 x 3.5" Lg. (Used w/46" Deck) Hex Bolt 5/16-18 x 3" Lg. (Used w/20" Wheels w/o 46" Deck); Purchase locally Wheel Ass'y. Comp. 20" x 8.0" (Round Shoulder) Wheel Ass'y. Comp. 20" x 8.0" (Square Shoulder) Tire Only 20" x 8.0" (Round Shoulder) Tire Only 20" x 8.0" (Square Shoulder) Rim Only 20" x 8.0" (Round & Square Shoulder) Air Valve (Service Only) Hex Bolt 5/16-24 x.75" Lg. Purchase locally Fl-Wash.34" I.D. x.68" O.D. Hex Bolt 1/4-28 x 1.25" Lg. Purchase locally Ext. Spring Ext. Spring.62" O.D. x 6.12"

Ref # 130 131

Part Number 16554A 741-0419 714-0111 748-0234 747-0530A 741-0405 720-0232 756-0643 656-0005 656-0004 736-0427 712-3035 710-0539 754-0370 716-0114 736-0355 717-0800A 16354B 732-17669 725-736-0414 750-0956 711-1000 725-1657A 738-0755 748-0334 736-0105 738-0569 736-0331 736-0256 714-0470 710-0604A 734-1615A 734-1614A 734-1788A 17860 711-0198 710-0195 736-736-0140 741-0404 727-0425A 710-1238 710-0726 712-0265 732-0750
Description Variable Speed Torque Brkt. Ass'y. Flanged Bearing Cotter Pin 3/32" Dia. Purchase locally Shoulder Spacer.27" Lg. Speed Control Link Truss Bearing.56 Dia. x 1.25" Shift Knob Fl-Idler Pulley 3.12" Dia. "V" Pulley (Used w/46" Deck) "V" Pulley (Used w/20" Wheels w/o 46" Deck) Bell-Wash.56" I.D. x 1.125" Hex Jam Nut 5/16-18 Thd. 13AM675G062 Page 10 of 43 1.75" Lg. (2001) Hex Bolt 3/8-24 x Drive, Wheels Rear Speed Belt Variable Snap Ring.56" Dia. Fl-Wash. Variable Speed Pulley Ass'y. Variable Speed Brkt. Ass'y. Comp. Spring-Clip Axle Support Brkt.-R.H. Axle Support Brkt.-L.H. (Not Shown) Solenoid Shift Lever Bracket Teflon Washer.565" I.D. Spacer 1" I.D. x 1.25" Lg. Belt Keeper 3" Lg. Safety Switch (Clutch) Shld. Bolt 3/8-24 x 3.12" Lg. Transaxle Spacer (Use with 18" Wheel Or 46" Deck) Bell-Wash.38" I.D. x.88" Shaft.56" Dia. x 3.875" Lg. Bell-Wash.39" I.D. x 1.12" Fl-Wash.64" I.D. x.94" Cotter Pin 1/8" Dia. x 1.25" Hex Wash. Hd. Scr. 5/16-18 x.62" Hub Cap (Gray) (Optional) Hub Cap (Beige) (Optional) Hub Cap (Yellow) (Optional) Pedal Bracket Ferrule Hex Bolt 1/4-28 x.50" Lg. Bell-Wash.265" I.D. x.75" Shift Lever Link Ass'y. Fl-Wash.385" I.D. x.62" Needle Brgs. (2 Req'd.) Spring Clip (Used w/Ref. No. 103) Hex Wash. TT-Tap Scr. 5/16-18x.75" Hex Wash. AB-Tap Scr. 5/16-18x.75" Hex Sems Nut 5/16-18 Thd. Spring Switch
13AM675G062 Page 11 of 43 (2001) Electrical (Intek Twin)

Ref # 7 8

Part Number 725-1657A 725-1426 725-1396 725-0963 725-0925 725-0634 629-0305D 629-0306D
Description UNKNOWN Safety Switch Solenoid Ignition Switch Bulb (Headlight) Ammeter Light Switch Wire Harness w/Lt./Amp Wire Harness w/Lt./Amp/Mon.

13AM675G062 Page 12 of 43 (2001) Electrical (Intek Twin)
13AM675G062 Page 13 of 43 (2001) Electrical (Kohler)

Ref # 9 10

Part Number 726-3046 725-1657A 725-1426 725-0963 725-0925 725-0634 725-0267 629-0303D 629-0209 629-0132
Description Ratchet Safety Switch Solenoid Bulb (Headlight) Ammeter Light Switch Ignition Switch Wire Harness Wire Harness Adapter Wire Harness (Monitor)
13AM675G062 Page 14 of 43 (2001) Electrical (Kohler)
13AM675G062 Page 15 of 43 (2001) Electrical (Over Head Valve)

Ref # 8 9

Part Number 629-0305D 629-0304D 725-0634 725-0925 725-0963 725-1396 725-1426 725-1643 725-1657A
Description Wire Harness w/Light Switch and Amp Wire Harness w/o Light Switch and Am Light Switch (Optional) Ammeter (Optional) Bulb (Headlight) Ignition Switch Solenoid Safety Switch (Reverse) Safety Switch
13AM675G062 Page 16 of 43 (2001) Electrical (Over Head Valve)
13AM675G062 Page 17 of 43 (2001) Electrical (Single Cylinder Briggs & Stratton)

Ref # 9

Part Number 629-0207 629-0302D 629-0301D 725-0267 725-0634 725-0925 725-0963 725-1426 725-1643 725-1657A
Description Harness Adapter (Mag.) Wire Harness w/Light Switch and Amp Wire Harness w/o Light Switch and Amp Ignition Switch Light Switch (Optional) Ammeter (Optional) Bulb (Headlight) Solenoid Safety Switch (Reverse) Safety Switch
13AM675G062 Page 18 of 43 (2001) Electrical (Single Cylinder Briggs & Stratton)
13AM675G062 Page 19 of 43 (2001) Electrical (Tecumseh)
Part Number 629-0305D 629-0301D 725-0267 725-0634 725-0925 725-0963 725-1426 725-1643 725-1657A
Description Wire Harness w/Light Switch & Amp Wire Harness w/o Light Switch & Amp Ignition Switch Light Switch (Optional) Ammeter (Optional) Bulb (Headlight) Solenoid Safety Switch (Reverse) Safety Switch
13AM675G062 Page 20 of 43 (2001) Electrical (Tecumseh)
13AM675G062 Page 21 of 43 (2001) Electrical (Twin Cylinder Briggs & Stratton)

Ref # 10 11

Part Number 629-0208 629-0302D 629-0301D 725-0267 725-0634 725-0925 725-0963 725-1426 725-1643 725-1657A 629-0125
Description Harness Adapter Wire Harness w/Light Switch & Amp Wire Harness w/o Light Switch & Amp Ignition Switch Light Switch Ammeter Bulb Solenoid Safety Switch (Reverse) Safety Switch Harness Adapter (Alt.)

13AM675G062 Page 22 of 43 (2001) Electrical (Twin Cylinder Briggs & Stratton)
13AM675G062 Page 23 of 43 (2001) Engine Accessories (Intek Twin)

Ref # 19 20

Part Number 710-0148 710-0599 710-0604 710-1314 710-1315 721-0460 726-0205 726-0272 736-0119 751-0535-12 751-0564 751-0616 751-0650 751-0651 751-3140 751-3141 783-0615 783-0625
Description Hex Tap Scr. #8-32 x.38" Lg. Hex Wash. TT-Tap Scr. 1/4-20 x 5" Lg. Hex Wash. TT-Tap Scr. 5/16-18 x.62" Socket Head Scr. 5/16-18 x.62" Hex TT-Tap Scr. 318-16 x 1.25" Exhaust Gasket Hose Clamp Clamp L-Wash. 5/16" I.D. Fuel Line 12" Lg. Muffler Deflector Muffler 13AM675G062 Page Pipe-R.H. (2001) Exhaust 24 of 43 Engine Accessories (Intek Twin) Exhaust Pipe-L.H. Oil Drain Oil Drain Hose Muffler Bracket Heat Shield
13AM675G062 Page 25 of 43 (2001) Engine Accessories (Kohler)

Ref # 17 18

Part Number 710-0148 710-0599 710-0604 710-3206A 712-3086 721-0375 726-0205 726-0272 736-0607 751-0535-12 751-0564 751-0617 751-0621 751-3140 751-3141 783-0615
Description Hex Tap Scr. #8-32 x.38" Lg. Hex Wash. TT-Tap Scr. 1/4-20 x 5" Lg. Hex Wash. TT-Tap Scr. 5/16-18 x.62" Hex Bolt M8 x 1.25 Hex Flange Nut M8 Thd. Exhaust Gasket Hose Clamp Clamp External L-Wash. 5/16" I.D. Fuel Line 12" Lg. Muffler Deflector Muffler 13AM675G062 Page Pipe 43 (2001) Exhaust 26 of Engine Accessories (Kohler) Oil Drain Oil Drain Hose Muffler Bracket
13AM675G062 Page 27 of 43 (2001) Engine Accessories (Over Head Valve)

Ref # 18 19

Part Number 710-0148 710-0599 710-0604 710-1237 710-1314 710-1315 712-0271 721-0208 726-0205 726-0272 731-1682A 736-0119 751B213146 751-0535-12 751-0564 751-0617 751-0619 783-0615
Description Hex Tap Scr. #8-32 x.38" Lg. Hex TT-Tap Scr. 1/4-20 x.5" Lg. Hex TT-Tap Scr. 5/16-18 x.62" Hex Wash. Scr. #10-32 x.62" Socket Head Scr. 5/16-18 x.62" Hex TT-Tap Scr. 3/8-16 x 1.25" Hex Sems Scr. 1/4-20 Thd. Gasket Hose Clamp Clamp Oil Drain Sleeve Lock Washer 5/16" I.D. 13AM675G062 Page 28 of 43 (2001) Casing Clamp Engine Accessories (OverLg. Valve) Fuel Line 12" Head Muffler Deflector Muffler Exhaust Pipe Muffler Brkt.

13AM675G062 Page 29 of 43 (2001) Engine Accessories (Single Cylinder)

Ref # 11

Part Number 783-0615 751-0618 751-0617 751-0564 736-0119 726-0272 721-0208 710-1314 710-0604 710-0599 710-0148
Description Muffler Bracket Exhaust Pipe Muffler Muffler Deflector L-Wash. 5/16" I.D. Clamp Exhaust Gasket Socket Hd. Bolt 5/16-18 x.62" Lg. Hex Wash Hd. TT-Tap Scr. 5/16-18 x.62" Lg. Hex Wash. TT-Tap Scr. 1/4-20 x.5" Lg. Hex Slot Scr. #8-32 x.38" Lg.
13AM675G062 Page 30 of 43 (2001) Engine Accessories (Single Cylinder)
13AM675G062 Page 31 of 43 (2001) Engine Accessories (Tecumseh)
Part Number 710-0148 710-0599 710-0604 710-1314 710-1315 712-0271 721-0348 726-0205 726-0272 736-0119 737-0286 737-0199 751-0535-12 751-0564 751-0572 737-0143 751-0617 751-0620 751-0622 783-0378A 783-0615
Description Hex Bolt #8-32 x.38" Lg. Hex Wash. Hd. TT Scr. 1/4-20 x.5" Lg. Hex Wash. Hd. TT Scr. 5/16-18 x.62" Socket Hd. Bolt 5/16-18 x.62" Lg. Hex Wash. Hd. TT Scr. 3/8-16 x 1.25" Hex Sems Nut 1/4-20 Thd. Exhaust Gasket Hose Clamp Clamp L-Wash. 5/16" 1.13 Pipe 3/8 NPT x 3.8" Lg. (16/17 HP) Pipe 3/8 N PT x 2" Lg. (12/13 HP) 13AM675G062 Page 32 of 43 (2001) Fuel Line Engine Accessories (Tecumseh) Muffler Deflector Hex Pipe Plug (16/17 HP) Oil Drain Cap (12/13 HP) Muffler Exhaust Pipe (16/17 HP) Exhaust Pipe (12/13 HP) Heat Shield (16/17 HP) Muffler Bracket
13AM675G062 Page 33 of 43 (2001) Engine Accessories (Twin Cylinder)

Ref # 22 23

Part Number 710-0148 710-0599 710-0604 710-0779A 710-1315 710-3015 712-0271 721-0346 726-0205 726-0272 736-0329 736-3067 737-0143 737-0164 751-0535-26 751-0564 751-0616 751-0623 751-0624 783-0357A 783-0615
Description Hex Tap Scr. #8-32 x.38" Lg. Hex Wash. TT-Tap Scr. 1/4-20 x 5" Lg. Hex Wash. TT-Tap Scr. 5/16-18 x.62" Lg. Truss Mach. Scr. #10 x.5" Lg. Hex Hd. Tap Scr. 3/8-16 x 1.25" Lg. Hex Bolt 1/4-20 x.75" Lg. Hex Sems Nut 1/4-20 Thd. UNKNOWN Exhaust Gasket Hose Clamp Clamp L-Wash. 1/4" I.D. 13AM675G062 Page 34 of 43 x.438" O.D. (2001) Fl-Wash.188" I.D. Engine Accessories (Twin Cylinder) Oil Drain Cap Pipe Nipple 3/8 x 18 NPT Fuel Line 26" Lg. Deflector: Muffler Muffler Exhaust Pipe-L.H. Exhaust Pipe-R.H. Heat Shield Muffler Bracket
13AM675G062 Page 35 of 43 (2001) Gear Selector Assembly (7 Speed)
Part Number 710-0924 16194A 720-0218 16192A 736-0192 711-0198 738-0155 747-0503A 714-0111 736-0226 736-0119 712-3010 732-0303 736-0300 736-0329 712-3006
Description Truss Mach. Scr. 1/4-20 x.75" Lg. 7-Speed Selector Plate Shift Knob Speed Selector Lever Ass'y. Flat Washer.53" I.D. x.93" Ferrule 3/8-24 x.37" Dia. Shoulder Bolt Speed Control Link Cotter Pin 3/32" Dia. x 1.0" Purchase locally Fl-Wash.469" I.D. x.88" L-Wash. 5/16" I.D. Purchase locally Hex Nut 5/16-18 Thd. (Gr. 5) 13AM675G062 Page 36O.D. x 3.18" Lg. (2001) Spring.38" of 43 Gear Selector Assembly (7 I.D. x 7/8" Fl-Wash.385" Speed) L-Wash. 1/4" LID. Purchase locally Hex Nut 1/4-20 Thd. (Gr. 5)

13AM675G062 Page 37 of 43 (2001) Hood Style "5"

Ref # 24 25

Part Number 783-0250 738-0952A 726-0201 736-3078 712-3006 731-1099A 731-1767 712-3027 731-1097E 736-0119 712-3010 725-0963 725-1649 710-0703 710-0599 736-0173 712-0185 710-3008 17632B 731-2515 731-1337A 725-0267 725-0201 746-0616A 746-0614A 746-3021 746-0720 725-0634 725-0925 710-0924 17870A 17871B 710-0726 17954B 17286B 831-0823A 710-0779A 746-0776 746-0634 746-0638 777-9206 710-710-0642 736-0270 783-0150A 783-0151 710-0286 736-0342 732-0835 710-0473 712-0272 629-0308
Description Hood Shld. Bolt.375" Dia. x.125" Lg. Speed Nut Fl-Wash.34" I.D. x 1" O.D. Hex Sems Nut 1/4-20 Thd. Purchase locally Headlight Lens w/o Logo Headlight Lens w/Logo Flange L-Nut 1/4-20 Thd. Grille L-Wash. 5/16" I.D. Hex Nut 5/16-18 Thd. (Gr.5) Lamp 13AM675G062 Page 38 of 43 (2001) Socket Hood Style "5" Carriage Bolt 1/4-20 x.75" Lg. Hex Wash. Hd. TT-Tap Scr. 1/4-20 x.5" Fl-Wash.281" I.D. x.73" O.D. Speed Nut 1/4-20 Thd. Hex Bolt 5/16-18 x.75" Lg. Gas Tank Support Brkt. Dash w/Ammeter Hole Dash w/o Ammeter Hole Ignition Switch Ignition Key Choke Control 23" Lg. Choke Control 38" Lg. Choke Control 29" Lg. Choke Control 20" Lg. Light Switch Optional Ammeter Optional Pan Hd. Scr. 1/4-20 x.75" Lg. Fender Fender w/Cutout Hex Wash. Hd. AB-Tap Scr. 5/16 x.75" Shift Cover w/Cutout Shift Cover Throttle Box Ass'y. Truss Mach. AB-Tap Scr. #10 x.5" Lg. Throttle Control Wire 18.5" Lg. Throttle Control Wire 35" Lg. Throttle Control Wire 22" Lg. Grille Reflector Label Hex Wash. Hd. B-Tap Scr. 5/16-18 Choke Retainer Hex TT-Tap Scr. 1/4-20 x.75" Lg. Bell-Wash. 1/4" I.D. Side Panel-R.H. Side Panel-L.H. Truss Mach. Scr. 1/4-20 x.5" Lg. Fl-Wash.283" I.D. x.75" O.D. Hood Latch Optional Truss Mach. Scr. 10-24 x.5" Lg. Optional Hex Sems Nut 10-24 Thd. Optional Headlight Harness (Not Shown)
13AM675G062 Page 39 of 43 (2001) Seat, Fuel Tank, Battery, Frame

Ref # 53 54

Part Number 710-1208 783-0039A 751-0603 751-0553 751-0657 726-0209 751-0535-15 726-0205 712-0287 736-0329 732-0735 738-0526 710-0227 726-0139 783-0041A 710-0870 710-0726 710-0134 17770E 761-0168B 731-0909 731-0910 723-0422 783-0310E 726-0278 736-0264 710-3008 783-0042D 732-0581B 725-1707D 783-0043A 725-1643 726-0279 17951A 783-0355B 712-0267 736-0119 17239A 757-0378 757-0364A 757-0360A 757-0365 757-0348A 757-0372 757-0350 17950A 738-0296 725-1303 710-0650 726-0320 725-1439 783-0345 710-0351 748-0347

Description Hex Tap Scr. 5/16-18 x 3.25" Seat Pivot Bracket Fuel Cap Fuel Tank (1.75 Gal) Fuel Tank (3 Gal.) Tie Strap Fuel Line Hose Clamp Hex Nut 1/4-20 Thd. Purchase locally L-Wash. 1/4" I.D. Compression Spring Running Board Rod 13AM675G062 Page 40 of 43 #8 x.50" Lg. (2001) Hex AB-Tap Scr. Seat, Fuel Tank, Battery, Frame Speed Nut #10Z Front Pivot Brkt. Hex Tap Scr. 3/8-16 x.62" Lg. Hex Wash. Hd. AB-Tap Scr. 5/16 x.75" Carriage Bolt 1/4-20 x.62" Running Board (R.H. & L.H.) Blade Brake Ass'y. Rubber Foot Pad-L.H. Optional Rubber Foot Pad-R.H. Optional Abrasive Foot Pad Optional UNKNOWN Lower Frame Insulator Boss Plate Fl-Wash.344" I.D. x.625" O.D. Hex Bolt 5/16-18 x.75" Lg. Purchase locally Upper Frame-R.H. Extension Spring 5.31" Lg. 12-V Battery Upper Frame-L.H. Shift Cover (Refer to Style Page) Reverse Safety Switch Insulator Plate Seat Pivot Brkt. Support-L.H. Hitch Plate Hex Nut 5/16-18 Thd. Purchase locally L-Wash. 5/16" I.D. Purchase locally Seat Lift Brkt. Seat 8-7/8" High Seat 8-7/8" High (Yellow) Seat 10-5/8" High Seat 10-5/8" High (Yellow) Seat 14-1/4" High Seat 14-1/4" High (Yellow) Seat 14-1/4" High w/ Drain holes Seat Pivot Brkt. Support-R.H. Shld. Bolt.437" Dia. x.268" Spring Switch (Seat-Outer) Hex TT-Tap Scr. 5/16-18 x 7/8" Insulatop Nut Plate Safety Switch (Seat-Inner) Battery Tray Truss Mach. B-Tap Scr. #10 x.5" Lg. Spring Spacer

Ref # 91

Part Number 710-0323 710-3008 731-0405 723-3064 712-3010 712-0265 712-0271 738-1007 710-1268 712-3027 720-0309A 731-1989 732-0499 736-0175 736-0204 738-0137A 783-0607A 783-0609 783-0753 783-0611 747-1216 712-3017 736-0169
Description Truss Mach. Scr. 5/16-18 x.75" Hex Bolt 5/16-18 x.75" Lg. Purchase locally Snap Bushing Battery Retainer Strap Hex Nut 5/16-18 Thd. Hex Sems Nut 5/16-18 Thd. Hex Sems Nut 1/4-20 Thd. Shoulder Screw 3/8-16 x.5 Optional Hex Wash. Hd. B-Tap Scr. Optional Hex Flanged L-Nut 1/4-20 Thd. Optional Seat Adjustable Grip Optional Spacer Optional 13AM675G062 Page 41 ofSpring 1.5" Lg. Optional (2001) Compression 43 Seat, Fuel Tank, Battery, FrameI.D. Optional Spring Wash.265" Fl-Wash.344" I.D. x.62" O.D. Optional Shld. Bolt.34" x 1/4-20 Thd. Optional Seat Pivot Bracket Optional Seat Lever Optional Seat Selector Optional Seat Stop Optional Stop Rod Hex Nut 3/8-16 Lock Washer

13AM675G062 Page 42 of 43 (2001) Transmission Assembly

Ref # 63

Part Number 732-0614 716-0231 710-1325 719-0367 711-1109 736-0335 717-1464 716-0108 711-1003 741-0336 717-1362 717-1363 718-0228 710-0862A 741-0340 721-0338 736-0445 736-0495 736-0336 736-0494 736-0337 719-0313B 718-0150 736-0349 736-0336 736-0337 712-0273 736-0371 717-0700 761-0198 717-0682 717-0678 761-0202 741-0337 611-0011 741-0862 732-0863 741-0335 736-0349 741-0343 710-1206 736-0349 736-0495 736-0492 736-0493 736-0351 736-0445 736-0519 618-0162 732-0742 737-0148 918-0163B
Description Wire Ring "E"-Ring Hex Tap Scr. 1/4-20 x 1.625 Lg. Upper Housing Input Shaft Thrust Washer 5/8" I.D. x 1.25" O.D. Pinion Input 14T Retaining Ring Drive Shaft-R.H. Brake Flange Brg. 5/8" I.D. x 314" Lg. Bevel Gear 42T Small I.D. Bevel Gear 42T Large I.D. 13AM675G062 Page 43 of 43 (2001) Clutch Collar Transmission Assembly 1/4-20 x.50" Lg. Pan Head Scr. Sleeve Bearing 3/4" I.D. x 1.0" Lg. Oil Seal 3/4" I.D. Fl-Wash.760" I.D. x 1.5" O.D. Thrust Wash. 5/8" I.D. x 1" O.D. x.025" Thk. Fl-Wash. 5/8" I.D. x 1" O.D. x.030" Thk. Thrust Wash. 5/8" I.D. x 1" O.D. x.035" Thk. Fl-Wash. 5/8" I.D. x 1" O.D. x.040" Thk. Lower Housing Anti-Rotation Brkt. Fl-Wash. 5/8" I.D. x 1" O.D. x.020" Thk. Fl-Wash. 5/8" I.D. x 1" O.D. x.030" Thk. Fl-Wash. 5/8" I.D. x 1" O.D. x.040" Thk. Hex Nut 5/16-24 Thd. Fl-Wash.344" I.D. x.875" O.D. Actuating Arm Brake Yoke Puck Plate Brake Puck Brake Disc Flange Bearing 5/8" I.D. x 15/16" Lg. Shift Fork Ass'y. Ball Detent.250" Dia. Spring Detent Needle Brg. 5/8" I.D. x 1/2" Lg. Fl-Wash. 5/8" I.D. x 1" O.D.x.020 Thk. Actuating Pin 5/16" Dia. Hex Wash Hd. Self-Tap Scr. 1/4-20 Fl-Wash. 5/8" I.D. x 1" O.D. x.020 Thk. Thrust Wash. 5/8" I.D. x 1" O.D. x.025" Fl-Wash.76" I.D. x 1.5" O.D. x.010" Thk. Fl-Wash.76" I.D. x 1.5" O.D. x.020" Thk. Fl-Wash.76" I.D. x 1.5" O.D. x.030" Thk. Fl-Wash.76" I.D. x 1.5" O.D. x.060" Thk. Thrust Washer Differential Ass'y. R.H.-Brake Spring Grease-Shell (15 oz.) Transaxle Single Speed

doc1

Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style Model Number Standard Features
Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label
Part Number, Size, Style 742-0642 Yard Machines MTD Red (0638) 746-0957 747-Inches 777D02192 Side Discharge B&S 4.0 hp 10A902-2171-B1 751B281857 N/A N/A N/A N/A 731-1034A N/A 734-1988 734-1864 742-0642 Yard Machines MTD Red (0638) 746-0550 747-Inches 777D02686 Side Discharge B&S 4.0 hp 10A902-2171-B1 751B281857 N/A N/A N/A Installed 731-1034A N/A 634-0021A 634-0020 742-0642 Yard Machines MTD Red (0638) 747-1113 747-Inches 777D03489

11A-428C000

11A-508N000
11A-504A000 N/A N/A N/A Opt. 190-104-000 N/A 734-1987 734-1987 742-0741 Yard Machines MTD Red (0638) 746-0550 747-Inches 777D00400 Rear Discharge B&S 6.0 hp 12H802-1752-E1 731-1396A N/A 12A-264A000 N/A N/A Installed Opt. 190-104-000 N/A 734-1987 734-1987 742-0642 Yard Machines MTD Red (0638) 746-0550 747-Inches 777D00398 Side Discharge B&S 6.0 hp 12H802-1752-E1 731-1396A N/A 12A-288C000 N/A N/A Opt. 190-115-000 Opt. 190-104-000 N/A 734-1987 734-1864
Model Number Standard Features 12A-288C000 Cont
Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style Side Discharge B&S 6.0 hp 12H802-1752-E1 731-1396A N/A N/A N/A Opt. 190-115-000 Opt. 190-104-000 N/A 734-1988 634-0190 742-0741 Yard Machines MTD Red (0638) 746-0551 747-Inches 777D02492 Rear Discharge B&S 6.0 hp 12H802-1752-E1 731-1396A 720-0230 720-0249 720-0249 Installed Opt. 190-137-000 N/A 634-0020 634-0020 742-0741 Yard Machines MTD Red (0638) 746-0555 731-Inches 777D00457 Rear Discharge Tec. 6.0 hp LEV120-N/A 720-0249 720-0249 Model Number Standard Features 12A-455G000 Cont
Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style Installed Opt. 190-104-000 N/A 634-0021A 634-0020 742-0642 Yard Machines MTD Red (0638) 746-1113 747-Inches 777D03490 Side Discharge B&S 6.0 hp 12H802-1752-E1 731-1396A N/A N/A N/A Opt. 190-115-000 731-1034A N/A 634-0190 634-1864 Yard Machines MTD Red (0638) Style F B&S 13.0 28T707-1154-E1 731-0484A N/A 777D00408 777D00341 777D00342 Opt. 190-112-000 757-0378 Style 0 634-0056A 734-1675 Yard Machines MTD Red (0638) Style G B&S 14.5 hp 287707-1224-E1 731-0484A

21A-035-000

Brand Name Belt Cover/Guard Color Of Unit Engine Label: Belt Guard Label: Tine Shield

21A-340-000

13AQ607H000
Brand Name Color Of Unit Deck Assembly: 46 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

21A-412A000

24A-652D000
Brand Name Color Of Unit Engine Label: Housing Wheel Assembly

14AS825H000

Brand Name Color Of Unit Deck Assembly: 46 Engine Grille Assembly

24A-465A000

Model Number Standard Features 24AA500A000
Part Number, Size, Style Yard Machines MTD Red (0638) B&S 5.0 hp 12H702-1772-E1 777D02735 634-0186 Yard Machines MTD Red (0638) B&S 6.0 hp 12J702-1739-E1 777D01301 634-0186 Yard Machines MTD Red (0638) B&S 6.0 hp 196432-1202-E1 777D00124 634-0186 Yard Machines MTD Red (0638) 777D02038 B&S 3.75 hp 98902-2007-E1 N/A 734-1779 734-1780 Yard Machines MTD Red (0638) 777D00028 Tec. 3.0 hp HSK600-1627S 21 734-1176 Yard Machines MTD Red (0638) 777D00029 Tec. 4.5 hp HSK845-8204B 21 734-1176 Yard Machines MTD Red (0638) 777D00029 Tec. 4.5 hp HSK845-8222 Model Number Standard Features 31AE150-000 Cont 31A-611D000
Size of Auger Wheel Assy: Front Brand Name Color Of Unit Decorative Label Engine Size of Auger Wheel Assy:
Part Number, Size, Style 21 734-1176 Yard Machines MTD Red (0638) 777D00022 Tec. 5.0 hp HSSK50-634-0114 Yard Machines MTD Red (0638) 777D00024 Tec. 8.0 hp HSMK-80155693V 24 734-1714 Yard Machines MTD Red (0638) 777D00023 Tec. 5.0 hp HSSK50-734-1714 Yard Machines MTD Red (0638) 777D00025 Tec. 8.0 hp HMSK80155692V 26 734-1709 Yard Machines MTD Red (0638) 777D00027 Tec. 8.0 hp HMSK80-734-1714 Yard Machines MTD Red (0638) 777D00027 Tec. 10.0 hp HMSK100159295

24AA550C000

31AE6A4E000
Brand Name Color Of Unit Decorative Label Engine

24AD586B000

Size of Auger Wheel Assy:

31AE610E000

Brand Name Color Of Unit Decorative Label Engine Size of Auger Wheel Assy:

25A-510A000

Brand Name Color Of Unit Decorative Label Engine Hub Cap Wheel Assy: Front Wheel Assy: Rear

31AE640F000

31A-140-000
Brand Name Color Of Unit Decorative Label Engine Size of Auger Wheel Assy: Front

31AE644E000

31A-150-000

31AE660G000

31AE150-000
Model Number Standard Features 31AE660G000 Cont 31AE740F000
Size of Auger Wheel Assy: Brand Name Color Of Unit Decorative Label
Part Number, Size, Style 28 734-1712 Yard Machines MTD Red (0638) 777D00056 Model Number Standard Features 31AE740F000 Cont

Engine

Part Number, Size, Style Tec. 8.0 hp HMSK80155692V 26 N/A
Customer: Hardware Wholesale
Model Number Standard Features 11A-062A009

Customer Number 009

Part Number, Size, Style Model Number Standard Features 11Z-084A009 Cont
Part Number, Size, Style N/A N/A N/A 731-1034A N/A 734-742-0742 Silver Series SIlver Flake (0629) 746-0957 747-Inches 777D04113 Side Discharge B&S 4.0 hp 10A902-2171-B1 751B281857 N/A N/A N/A Installed 731-1034A N/A 734-1988 734-1987 742-0741 Silver Series Silver Flake (0629) 746-0551 747-0824

11Z-084A009

742-0642 Yard Machines Color Of Unit Silver Flake (0629) Control Cable (Brake) 746-0551 Control Handle 747-0824 Deck Size 22 Inches Decorative Label 777D04112 Discharge Type Side Discharge Engine Tec. 3.75 hp 98902-1110-B1 Engine Shroud N/A Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit Installed Side Deflector 731-1034A Throttle Control Cable N/A Wheel Assy.: Front 734-1780 Wheel Assy.: Rear 734-1780 Blade 742-0742 Brand Name Silver Series Color Of Unit Silver Flake (0629) Control Cable (Brake) 746-0957 Control Handle 747-1161 Deck Size 22 Inches Decorative Label 777D04113 Discharge Type Side Discharge Engine B&S 4.0 hp 10A902-2171-B1 Engine Shroud 751B281857 Foam Grip N/A

Brand Name

11A-084A009

11A-414A009

Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle
Model Number Standard Features 11A-414A009 Cont
Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style 21 Inches 777D04114 Rear Discharge B&S 4.0 hp 10A902-2171B1 751B281857 N/A N/A N/A Installed 12A-264A009 682-0005A N/A 734-1987 734-1987 742-0742 Silver Series Silver Flake (0629) 746-0957 747-Inches 777D04115 Side Discharge B&S 6.0 hp 12H802-1751-E1 731-1396A N/A N/A N/A Installed 12A-525G009 731-1034A N/A 734-1988 734-1864 742-0742 Silver Series Silver Flake (0629) 746-0946 747-Inches 777D02371 Side Discharge Model Number Standard Features 11B-503F009 Cont
Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear
Part Number, Size, Style Tec. 5.0 hp LEV 115-350146 731-1586B N/A N/A N/A Installed 731-1034A N/A 734-1988 734-1864 742-0742 Silver Series Silver Flake (0629) 746-1092 747-Inches 777D04116 Side Discharge B&S 4.0 hp 10A902-2171-B1 751B281857 N/A N/A N/A N/A 731-1034A N/A 734-1987 734-1987 742-0742 Silver Series Silver Flake 0629 746-1092 747-Inches 777D04117 Side Discharge Tec. 6.0 hp LEV120-N/A N/A N/A

Wheel Assy.: Front Wheel Assy.: Rear
634-0056A 734-1675 Brand Name Yard Machine Color Of Unit YardMan Green (0665) Deck Assembly:46 Deck H Engine B&S 19.0 hp 42A707-2238-E1 Grille Assembly 731-1097E Headlight Bezel 731-1767 Label: Frame Side 777D04414 Label: Hoodside (RH) 777D04415 Label: Hoodside (LH) 777D04116 Reflectors N/A
Seat Assembly Sheet Metal 6-Speed Selector Plate 7-Speed Selector Plate Wheel Assy.: Front Wheel Assy.: Rear
Style 5 N/A N/A 634-0084 634-0202 Yard Machines MTD Red (0638) Tec. 4.5 hp HSK845-8222 777D03147 734-1176 Yard Machines MTD Red (0638) Tec. 8.0 hp HMSK100159456 777D003148 734-1712

13A8679G013

Brand Name Color Of Unit Deck Assembly:42 Engine

31AE150-013

Brand Name Color Of Unit Engine Label: Auger Wheel Assy:
Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal

31AE662H013

Brand Name Color Of Unit Engine

Label: Auger Wheel Assy:

Model Number Standard Features 31AE762F013
Brand Name Color Of Unit Engine Label: Auger Wheel Assy: Rear
Part Number, Size, Style Yard Machines Yardman Grn (0665) Tec. 10 hp HMSK100-159456 777D003151 N/A
Customer: Southern States
Model Number Standard Features 13AH672F016
Brand Name Color Of Unit Deck Assembly:38 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

Customer Number 016

Part Number, Size, Style Statesman Brilliant Grn (0480) Style F B&S 13.0 hp 28T707-1154-E1 731-0484A N/A 777D04468 777D01741 777D01740 N/A 757-0360A Style 2 634-0105A 634-0104 Statesman Brilliant Grn (0480) Deck G B&S 14.5 hp 287707-1224-E1 731-0484A N/A 777D04230 777D01741 777D01740 N/A 757-0360A Style 2 634-0105A 634-0104 Model Number Standard Features 13AU608H016
Brand Name Color Of Unit Deck Assembly:46 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style Statesman Oyster Grey 0662 Style H B&S 22.0 hp 407777-0128-E1 731-0484A N/A 777D04234 777D04231 777D04232 N/A 757-0348A Style 8 634-0105A 634-0104 Statesman Midnight Blue (0667) Deck G B&S 17.5 hp 313777-0112-E1 731-0484A N/A 777D02652 777D01765 777D01764 N/A 757-0348A Style 9 634-0105A 634-0104

13AN679G016

13AM672G016
Model Number Standard Features 13AN694G016

Wheel Assy.: Front Wheel Assy.: Rear Brand Name Color Of Unit Deck Assembly:46 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style 634-0021A 634-0020 Yard Machines Yardman Green (0665) Style H B&S 21.0 hp 461707-0143-E1 731-0484A N/A 777D02564 777D02561 777D02562 N/A 757-0348A Style 9 634-0105A 634-0104 Yard Machines Yardman Green (0665) Style G B&S 19.0 hp 42A707-2238-E1 731-0484A N/A 777D04371 777D04100 777D04101 N/A 757-0360A Style 3 634-0105A 634-0104 Yard Machines Yardman Grn (0665) Style G B&S 14.5 hp 287707-1224-E1 731-0484A N/A 777D02556 777D02551 777D02552 N/A

11Z-084A088

13AK673G088

12A-266F088

Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable

13AM670G088

Brand Name Color Of Unit Deck Assembly: 42 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit
Model Number Standard Features 13AM670G088 Cont
Seat assembly Sheet Metal
Part Number, Size, Style Model Number Standard Features 31AE150-088 Cont
Color Of Unit Engine Label: Auger Size of Unit Wheel Assy
Part Number, Size, Style MTD Red (0638) Tec. 4.5 hp HSK845-8222 777DInches 734-1176 Yard Machines MTD Red (0638) Tec. 5.0 hp HSSK50-67403 777DInches 734-1714 Yard Machines MTD Red (0638) Tec. 8.0 hp HMSK80155692V 777DInches 734-1709

13AK693G088

31AE150-088
757-0378 Style 0 Wheel Assy.: Front 634-0056A Wheel Assy.: Rear 734-1675 Brand Name Yard Machines Color Of Unit Yardman Green (0665) Deck Assembly:42 Style G Engine B&S 19.0 hp 42A707-2238-E1 Hub Cap: Front 731-0484A Hub Cap: Rear N/A Label: Frame Side 777D04372 Label: Hoodside (RH) 777D04100 Label: Hoodside (LH) 777D04101 Mulching Kit N/A Seat assembly 757-0360A Sheet Metal Style 3 Wheel Assy.: Front 634-0105A Wheel Assy.: Rear 634-0104 Brand Name Yard Machines

31AE610E088

Brand Name Color Of Unit Engine Label: Auger Size of Unit Wheel Assy

31AE640F088

Label: Auger Size of Unit Wheel Assy

Customer: Western Auto

Model Number Standard Features 11A-022B098

Customer Number 098

Part Number, Size, Style Model Number Standard Features 11A-084A098
742-0640 Brand Name Yard Machines Color Of Unit MTD Red (0638) Control Cable (Brake) 746-0957 Control Handle 747-0976A Deck Size 20 Inches Decorative Label 777D Discharge Type Side Discharge Engine B&S 3.5 hp 98902-1607-B1 Engine Shroud N/A Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit N/A Side Deflector 731-0064 Throttle Control Cable N/A Wheel Assy.: Front 734-1779 Wheel Assy.: Rear 734-1779

Customer: Home Depot

Model Number Standard Features 11A-084D129

Customer Number 129

Discharge Type

11A-414D129

742-0742 11A-419D129 Brand Name Cont Home Depot Color Of Unit MTD Red (0638) Control Cable (Brake) 746-0957 Control Handle 747-1161 Deck Size 22 Inches Decorative Label 777D04041 Discharge Type Side Discharge Engine B&S 4.0 hp 10A902-2189-B3 Engine Shroud N/A Foam Grip N/A Hub Cap: Front 11A-439G129 N/A Hub Cap: Rear N/A Mulching Kit N/A Side Deflector 731-1034A Throttle Control Cable N/A Wheel Assy.: Front 734-1988 Wheel Assy.: Rear 734-1987 Blade 742-0741 Brand Name Home Depot Color Of Unit Black Jack (0691) Control Cable (Brake) 746-0551 Control Handle 747-0824 Deck Size 21 Inches Decorative Label 777D04046
Rear Discharge Engine B&S 4.0 hp 10A902-2189-B3 Engine Shroud N/A Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit Installed Side Deflector 682-0005B Throttle Control Cable N/A Wheel Assy.: Front 734-1987 Wheel Assy.: Rear 734-1987 Blade 742-0741 Brand Name Home Depot Color Of Unit Black Jack (0691) Control Cable (Brake) 746-0550 Control Handle 747-0824 Deck Size 21 Inches Decorative Label 777D04043 Discharge Type Rear Discharge Engine B&S 6.0 hp 12H802-3128-B1 Engine Shroud N/A Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit N/A
Model Number Standard Features 11A-439G129 Cont

Side Deflector

Part Number, Size, Style 682-0005B Model Number Standard Features 11A-549K129 Cont Part Number, Size, Style
Throttle Control Cable N/A Wheel Assy.: Front 734-1987 Wheel Assy.: Rear Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear
Control Cable (Brake) 746-0550 Control Handle 747-0824 Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Brand Name Color Of Unit Deck Assembly:42 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear Brand Name Color Of Unit Deck Assembly:42 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

11A-503F129

11A-549G129

11A-549K129

Blade Brand Name Color Of Unit
734-1987 742-0642 Home Depot Black Jack (0691) 746-0946 747-Inches 777D04393 Side Discharge Tec. 5.0 hp LEV115-N/A 13AI608G129 N/A N/A N/A N/A N/A 734-1988 734-1864 742-0741 Home Depot Black Jack (0691) 746-0550 747-Inches 777D04043 Rear Discharge 13AK608G129 B&S 6.0 hp 12H802-3128-B1 N/A 720-0312 N/A N/A N/A 731-1409 N/A 734-1987 734-1864 742-0741 Home Depot Black Jack (0691)

21 Inches 777D03051 Rear Discharge B&S 6.5 hp 120602-0131-E1 N/A 720-0312 N/A N/A N/A 731-1409 N/A 734-1987 734-1864 Home Depot Black Jack (0691) Style G B&S 21.0 hp 461707-0143-E1 731-2290 N/A 777D04058 777D04055 777D04056 N/A 757-0360A Style 8 634-0105A 634-0104 Home Depot Black Jack (0691) Style G B&S 19.0 hp 42A707-2238-E1 731-2290 N/A N/A 777D04055 777D04046 N/A N/A Style 8 634-0105A 634-0104
Model Number Standard Features 13A4662F129
Label: Belt Guard Label: Tine Shield Brand Name Color Of Unit Engine Label: Housing Wheel Assembly Brand Name Color Of Unit Decorative Label Engine Hub Cap Brand Name Color Of Unit Engine Label: Auger Size of Unit Wheel Assy Brand Name Color Of Unit Engine Label: Auger Size of Unit Wheel Assy Brand Name Color Of Unit Engine
Part Number, Size, Style 777D00419 777D00349 Yard Machines MTD Red (0638) B&S 6.0 hp 12J802-1739-B1 777D02734 634-0186 Yard Machines MTD Red (0638) 777D03055 B&S 3.5 hp 94212-0319-E1 N/A Yard Machines MTD Red (0638 Tec. 3.0 hp HSK600-1627S 777DInches 734-1176 Yard Machines MTD Red (0638 Tec. 4.5 hp HSK845-8222 777DInches 734-1176 Yard Machines MTD Red (0638) Tec. 5.0 hp HSSK50-67404 777DInches 634-0114 Yard Machines MTD Red (0638) Tec. 8.0 hp HMSK80155693V 777DInches 734-1714

13A672G129

21A-422B129 Home Depot MTD Red (0638) Cont 24AA550C129 Style F Tec.13.0 hp OVM130-206820 731-0484A N/A 777D04049 25A-588A129 777D04047 777D04048 N/A 757-0378 Style 2 634-0056A 31A-140-129 734-1675 Home Depot Black Jack (0691) Style F Tec. 15.5 hp OHV155-204509 731-0484A 31AE150-129 N/A 777D04053 777D04051 777D04052 N/A 757-0338 Style 2 31A-611D129 634-0105A 634-0104 Yard Machines 786-0039B MTD Red (0638) B&S 5.5 hp 110402-0161-E1 31AE6A4E129 N/A 777D000348 Yard Machines 786-0100 MTD Red (0638) B&S 5.5 hp 110402-0161-E1

21A-340-129

Label: Auger Size of Unit Wheel Assy Brand Name Color Of Unit Engine

21A-422B129

Brand Name Belt Cover/Guard Color Of Unit Engine

Customer: Tractor Supply

Part Number, Size, Style 742-0642 Huskee MTD Red (0638) 746-0957 747-Inches 777D04269 Side Discharge B&S 3.75 hp 98902-1110-E1 N/A N/A N/A N/A N/A 731-1034A N/A 734-1988 734-1987 742-0642 Huskee MTD Red (0638) 746-0946 747-Inches 777D04269 Side Discharge Tec. 4.0 hp LEV100-N/A N/A N/A Installed 731-1034A N/A 734-1988 734-1864 742-0742 Huskee MTD Red (0638) 746-0946 747-Inches 777D)4269

Customer Number 131

Part Number, Size, Style Side Discharge Tec. 6.5 hp VLV126-502532 N/A N/A N/A N/A Installed 731-1034A N/A 734-1988 734-1864 742-0742 Huskee MTD Red (0638) 746-1114 747-Inches 777D04273 Side Discharge Tec. 4.0 hp LEV100-N/A N/A N/A Installed 731-1034A N/A 734-1987 634-0190 742-0742 Huskee MTD Red (0638) 746-1113 747-Inches 777D04459 Side Discharge B&S 6.5 hp 120602-0131-E1 N/A N/A N/A N/A

Model Number Standard Features 11C-082A131
Model Number Standard Features 11B-507B131

12B-263A131

11B-503A131

12A-529K131

11B-507B131
Model Number Standard Features 12A-529K131 Cont
Part Number, Size, Style N/A 731-1034A N/A 634-0190 734-1864 742-0742 Huskee MTD Red (0638) 746-1113 747-Inches 777D04275 Side Discharge B&S 6.0 hp 12H802-1752-B1 751B281440 N/A N/A N/A N/A 731-1034A N/A 634-0190 734-1864 Huskee MTD Red (0638) Style G Tec. 17.5 hp OHV175204801A 731-0484A N/A 777D04298 777D04296 777D04297 Opt. 190118-000 757-0360A Style 3 634-0105A 634-0104 Huskee MTD Red (0638) Style F B&S 14.5 hp 287707-1224-E1 Model Number Standard Features 13AM660F131 Cont
Part Number, Size, Style 731-0484A N/A 777D04289 777D04287 777D04288 Opt. 190-112-000 757-0378 Style 0 634-0056A 734-1675 Huskee MTD Red (0638) Style G B&S 17.5 hp 313777-0112-E1 731-0484A N/A 777D04294 777D04292 777D04293 N/A 757-0360A Style 3 634-0105A 634-0104 Huskee MTD Red (0638)

12B-529B131

13AN673G131

13A8693G131

13AS608H131
Brand Name Color Of Unit Deck Assembly:46

13AM660F131

13AU607H131
Style H Engine B&S 19.0 hp 42A707-2238-E1 Hub Cap: Front 731-0484A Hub Cap: Rear N/A Label: Frame Side N/A Label: Hoodside (RH) 777D04300 Label: Hoodside (LH) 777D04301 Mulching Kit N/A Seat assembly 757-0348A Sheet Metal Style 8 Wheel Assy.: Front 634-0105A Wheel Assy.: Rear 634-0104 Brand Name Huskee Color Of Unit MTD Red (0638) Deck Assembly:46 Style H Engine B&S 22.0 hp 407777-0124-E1
Model Number Standard Features 13AU607H131 Cont

14AJ848H131

Brand Name Color Of Unit Deck Assembly:46 Engine Grille Assembly Headlight Bezel Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Reflectors Seat Assembly Sheet Metal 6-Speed Selector Plate 7-Speed Selector Plate Wheel Assy.: Front
731-0484A 14AJ849H131 N/A 14AV807P131 N/A 777D04304 777D04305 N/A 757-0350 Style 7 634-0105A 634-0104 Huskee MTD Red (0638) Deck H B&S 22.0 hp 407777-0124-E1 783-0477 731-1854 777D04290 777D04478 777D04479 N/A 21A-343-131 757-0350 Style 8
634-0084 634-0202 Brand Name Huskee Color Of Unit MTD Red (0638) Deck Assembly:50 Style P Engine B&S 22.0 4077770128-E1 Grille Assembly 783-0477 Headlight Bezel 731-1854 Label: Frame Side 777D04295 Label: Hoodside (RH) 777D04312 Label: Hoodside (LH) 777D04313 Reflectors N/A Seat Assembly 757-0350 Sheet Metal Style 7 6-Speed Selector N/A
Plate 7-Speed Selector Plate Wheel Assy.: Front Wheel Assy.: Rear Brand Name Belt Cover/Guard Color Of Unit Engine
N/A 634-0183 634-0202 Huskee 786-0039B MTD Red (0638) Tec. 5.5 hp OHH55-69091 777D04277 777D04276 Huskee 786-0100 MTD Red (0638) B&S 5.5 hp 110402-0161-E1 777D04279 777D04276 Huskee 784-0158A MTD Red (0638) B&S 6.5 hp 121412-0144-E1 777D02761 777D01703 Huskee 786-0158A MTD Red (0638)

12B-268C141 Cont

Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear

12A-588N141 Cont

13AL670F141

12A-528N141

13AL677F141

12A-588N141

13AO675G141

Engine Hub Cap: Front

13AO675G141 Cont
Hub Cap: Rear Label: Frame Side
B&S 19.0 hp 42A707-2238-E1 731-0484A N/A 13AO675G141 777D01972
Label: Hoodside (RH) 777D01971 Label: Hoodside (LH) 777D01970 Mulching Kit Seat assembly

N/A 757-0360A

Customer: Helig Meyers
Model Number Standard Features Cont

Sheet Metal

Customer Number 196
Hub Cap: Rear Mulching Kit Side Deflector
Part Number, Size, Style N/A N/A 731-1034A N/A 734-1988 734-1864 Turf Pro MTD Red (0638) Style F Tec. 12.5 hp OVM125-206604 731-0484A N/A 777D04376 777D04216 777D04217 N/A 757-0378 Style 2 634-0105A 734-0104 Turf Pro Black Jack (0691) Style G Tec. 17.5 hp OHV175204801A 731-0484A N/A 777D04375 777D04214 777D04215 N/A 757-0348A

11A-083A196

11A-505G196
Style 5 Wheel Assy.: Front 634-0105A Wheel Assy.: Rear 634-0104 Blade 742-0742 Brand Name Turf Pro Color Of Unit MTD Red (0638) Control Cable (Brake) 746-0946 Control Handle 747-1161 Deck Size 22 Inches Decorative Label 777D04389 Discharge Type Side Discharge Engine Tec. 4.0 hp LEV100-340044 Engine Shroud 7511681311 Foam Grip 720-0312 Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit Installed Side Deflector 731-1034A Throttle Control Cable N/A Wheel Assy.: Front 734-1988 Wheel Assy.: Rear 734-1987 Blade 742-0742 Brand Name Turf Pro Color Of Unit Black Jack (0691) Control Cable (Brake) 746-0946 Control Handle 747-1161 Deck Size 22 Inches Decorative Label 777D04390 Discharge Type Side Discharge Engine Tec. 6.0 hp LEV120-361066 Engine Shroud 7511432613 Foam Grip N/A Hub Cap: Front N/A
11A-505G196 Cont 13A3662F196
Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear Brand Name Color Of Unit Deck Assembly:38 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

13A8679G196

Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly
Customer: Mid-States Distributing

Blade Brand Name Color Of Unit Control Cable (Brake) Control Handle Deck Size Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit

12BE263E352

734-1864 742-0642 Yard Machines MTD Red (0638) 746-0946 747-Inches 777D01531 Side Discharge Tec. 4.0 hp LEV100-N/A N/A N/A N/A N/A N/A 734-1988 734-1987 742-0742 Yard Machines YardMan Grn. (0665) 746-0550 747-Inches 777D04218 Side Discharge Tec. 4.5 hp LEV100-345017 N/A N/A N/A N/A Installed 731-1034A N/A 734-1987 634-0190 742-0742 Yard Machines
Part Number, Size, Style Silver Mist (0717) Model Number Standard Features
Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear Mulching Kit
Part Number, Size, Style B&S 6.0 hp 12H802-3306-E1 N/A N/A 720-0249 N/A Installed 682-0005B N/A 634-0021A 634-0020 742-0741 Yard Machines YardMan Grn. (0665) 746-0553 747-Inches 777D00674 Rear Discharge B&S 6.0 hp 12H802-3307-B3 N/A N/A 720-0249 720-0249 Installed 682-0005B N/A 634-0021A 634-0020 742-0742 Yard Machines MTD Red (0638) 746-1113 747-Inches N/A Side Discharge B&S 6.0 hp 12H802-3306-B3 731-1396A N/A N/A N/A Installed
Control Cable (Brake) 746-1125 Control Handle 747-1161 Deck Size Decorative Label Discharge Type

12BE263E352 Cont

12A-459K352

12B-459A352

22 Inches 777D04165 Side Discharge Tec. 4.0 hp LEV100-340045 N/A NA N/A N/A Installed 731-1034A N/A 734-1987 634-0190 742-0741 Yard Machines Yardman Green (0665) 746-0550 747-Inches 777D04463 Rear Discharge B&S 6.5 hp 120602-0131-E1 N/A N/A 720-0249 N/A N/A 682-0005B N/A 634-0021A 634-0020 742-0741 Yard Machines MTD Red (0638) 746-0550 747-Inches 777D00457 Rear Discharge

12B-459A352 Cont

Side Deflector Throttle Control Cable Wheel Assy.: Front Wheel Assy.: Rear

12BE459H352

12B-528P352
Part Number, Size, Style 731-1034A Model Number Standard Features
Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear
Part Number, Size, Style 757-0348A Style 3 634-0056A 734-1675 Yard Machines YardMan Grn. (0665) Style H B&S 19.0 hp 42A707-2238-E1 731-0484A N/A N/A 777D04176 777D04177 N/A 757-0360A Style 4 634-0056A 734-1675 Yard Machines MTD Red (0638) Style G B&S 17.5 hp 313777-0112-E1 731-0484A N/A N/A 777D04174 777D04175 Opt. 190-118-000 757-0360A Style 0 634-0056A 734-1675 Yard Machines Silver Mist (0717) Style F Tec. 17.5 hp OHV1552045080D 731-0484A N/A N/A 777D04170 777D04171

Throttle Control Cable N/A Wheel Assy.: Front 634-0190 Wheel Assy.: Rear

13AF660G352

13AF660G352 Cont
Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

13AH660F352

13AI673H352
Brand Name Color Of Unit Deck Assembly:46 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit
734-1864 Yard Machines MTD Red (0638) Style G B&S 17.5 hp 313707-0132-E1 731-0484A N/A N/A 777D02514 777D02515 Opt. 190-093-000 757-0360A Style 0 634-0056A 734-1675 Yard Machines MTD Red (0638) Style F B&S 13.0 hp 27T707-1154-E1 731-0484A N/A N/A 777D02512 777D02513 N/A 757-0378 Style 0 634-0056A 734-1675 Yard Machines MTD Red (0638) Style H B&S 21.0 hp 461707-0143-E1 731-0484A N/A N/A 777D04183 777D04184 Opt. 190-112-000

13AN607H352

13AN607H352 Cont

13AN690G352

13AO663F352
Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH)
Part Number, Size, Style N/A 757-0338 Style 3 634-0056A 734-1675 Yard Machines MTD Red (0638) Style H B&S 19.0 hp 42A707-2238-E1 731-0484A N/A N/A 777D04179 777D04180 N/A 757-0348A Style 5 634-0056A 734-1675 Yard Machines Yardman Green (0665) Style P B&S 20.0 hp 461707-0143-E1 731-1097E 731-1767 N/A 777D01558 777D01559 N/A 757-0350 Style 5 731-1360 N/A 634-0084 634-0202 21A-340-352 Yard Machines YardMan Grn. (0665) Style H B&S 19.0 hp 42A707-2238-E1

Grille Assembly

13AS607H352

13AS607H352 Cont

Deck Assembly:46 Engine Hub Cap: Front Hub Cap: Rear Label: Frame Side Label: Hoodside (RH) Label: Hoodside (LH) Mulching Kit Seat assembly Sheet Metal Wheel Assy.: Front Wheel Assy.: Rear

14AS820H352 Cont

731-1097E 731-1767 Label: Frame Side N/A Label: Hoodside (RH) 777D01556 Label: Hoodside (LH) 777D01557 Reflectors N/A Seat Assembly 757-0348A Sheet Metal Style 0 6-Speed Selector 731-1360

21B-035-352

25A-532A352

21B-340-352

31B-140-352

21B-410A352

31B-611D352

21B-452B352

Customer: Hechinger
Model Number Standard Features 31AE640F352

Customer Number 372

Brand Name Color Of Unit Engine Label: Auger Size of Unit Wheel Assy: Rear Brand Name Color Of Unit Engine Label: Auger Size of Unit
Part Number, Size, Style Yard Machines MTD Red (0638) Tec. 3.0 hp HSK600-1627S 777DInches 734-1176 Yard Machines MTD Red (0638) Tec. 5.0 hp HSSK50-67404 777DInches

24A-465E372

31A-140-372 Yard Machines MTD Red (0638) Tec. 8.0 hp HMSK80155692V 777DInches 734-1709 Yard Machines 31A-611D372 MTD Red (0638) Tec. 10.0 hp HM100-159287 777D02167 734-1597A
Customer: Distribution of America

Wheel Assy: Rear

Customer Number 382
Part Number, Size, Style Model Number Standard Features 11A-084A382

31AE150-372

11A-062A382
634-0114 Brand Name Yard Machines Color Of Unit MTD Red (0638) Engine Tec. 4.0 hp HSK845-8222 Label: Auger 777D00030 Size of Unit 21 Inches Wheel Assy: Rear 734-1176 Blade 742-0642 Brand Name Yard Machines Color Of Unit MTD Red (0638) Control Cable (Brake) 746-0551 Control Handle 747-0824 Deck Size 22 Inches Decorative Label 777D04112 Discharge Type Side Discharge Engine B&S 3.75 hp 98902-1110-B1 Engine Shroud N/A Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit N/A Side Deflector 731-1034A Throttle Control Cable N/A Wheel Assy.: Front 734-1780 Wheel Assy.: Rear 734-1780

11A-084A382 Cont

11A-508C382
742-0742 Brand Name Yard Machines Color Of Unit Silver Flake (0629) Control Cable (Brake) 746-0957 Control Handle 747-1161 Deck Size 22 Inches Decorative Label 777D04113 Discharge Type Side Discharge Engine B&S 4.0 hp 10A902-2171-B1 Engine Shroud 751B281857 Foam Grip N/A Hub Cap: Front N/A Hub Cap: Rear N/A Mulching Kit 731-1386B Side Deflector 731-1034A Throttle Control Cable N/A Wheel Assy.: Front 734-1988 Wheel Assy.: Rear 734-1987 Blade 742-0742 Brand Name Yard Machines Color Of Unit Silver Flake (0629) Control Cable (Brake) 746-0957 Control Handle 747-1161 Deck Size 22 Inches
Decorative Label Discharge Type Engine Engine Shroud Foam Grip Hub Cap: Front Hub Cap: Rear

Belt Cover/Guard

Engine Label: Auger Size of Unit Wheel Assy Brand Name Color Of Unit Engine
Part Number, Size, Style Tec. 10.0 hp

HMSK100-159458

31AH553G401
Brand Name Color Of Unit Engine Label: Auager Size of Unit Wheel Assy

31AE663H401

31AE663H401 Tec. 5.0 hp LEV115-350164 Cont Yardman Yard. Green (0665) Tec. 9.0 hp HSK90-156535 31AE763G401 777DInches 734-1709 Yardman Yard. Green (0665)
777DInches 734-1712 Yardman Yard. Green (0665) Tec. 9.0 hp HMSK100159459 777D02976

Customer: YardMan-Sears

Model Number Standard Features 31AE763G401 Cont 31AE993I401

Size of Unit

Customer Number 402

11A-106C402

12A-559K402
28 Inches N/A Brand Name Yardman Color Of Unit Yardman Green (0665) Engine Tec. 13.0 hp OHSK130223801 Label: Auager 777D01870 Size of Unit 33 Inches Wheel Assy 734-1593 12A-559K402 Blade 742-0740 Cont Brand Name Yardman Color Of Unit Yard. Green (0665) Control Cable (Brake) 746-0550 Control Handle 731-0824 Deck Size 20 Inches Decorative Label 777D01189 Discharge Type Side Discharge Engine B&S 6.0 hp 12V802-1776-E1 12A-979L402 Engine Shroud N/A Foam Grip 720-0295 Hub Cap: Front 731-1426 Hub Cap: Rear 731-1426 Mulching Kit 682-7002 Side Deflector 731-1409 Throttle Control Cable N/A Wheel Assy.: Front 734-1978 Wheel Assy.: Rear 734-1978 Blade 742-0741

Wheel Assy 65

Yardman Yardman Green (0665) Control Cable (Brake) 746-0550 Control Handle 731-0824 Deck Size 21 Inches Decorative Label 777D01190 Discharge Type Rear Discharge

Color Of Unit Engine

B&S 6.5 1206020131-E1 Engine Shroud N/A Foam Grip 720-0294 Hub Cap: Front 731-1426 Hub Cap: Rear N/A Mulching Kit Installed Side Deflector N/A Throttle Control Cable N/A Wheel Assy.: Front 734-1983 Wheel Assy.: Rear 734-1860 Blade 742-0741 Brand Name Yardman Color Of Unit Yard. Green (0665) Control Cable (Brake) 746-0912 Control Handle 747-0824 Deck Size 21 Inches Decorative Label 777D01180 Discharge Type Side Discharge Engine B&S 6.5 hp 121602-0190-E1

Engine Shroud Foam Grip

13A-328-402 13A-328-402
N/A 720-0294 Hub Cap: Front 731-1426 Hub Cap: Rear 731-1426 Mulching Kit Installed Side Deflector 731-1832 Throttle Control Cable N/A Wheel Assy.: Front 734-1978 Wheel Assy.: Rear 734-1981 Brand Name Yardman Color Of Unit Yard. Green (0665) Deck Assembly: 27.5 Inches

 

Tags

SSC130B Client Kadett 647376 Finedrive 300 CMS 1000 50 F Autopilot CDX-396 C-100 KD-R601E 4074 GI Review WK-1300 Q-D6 SRS PRO7150 Venture Ultralight DX1 300 WL L700S IP6310D LE55C650 KV-80 WS9624 RB-1090 RA-1210 3irf-bv8fl-bv8wflip-bv8IRF CDP-CE405 32LG5 EP781 8880 UM 7510A MT-80S CDX-GT09 WJ-ND300 MH060fxea3A F 32LC2DB LN40B530 CF-21T31KX MCM530 Cosworth TA1050 7 LE 503-1 29GX1899-78R Hungary 2005 Burnrights Ixus I5 PW80-2001 N241S1 Vluu NV8 AC-VQ800 C-50 Zoom 358-353670-2-3-16 Cadillac CTS Yzea 652 Thermometer TA-VE800G V6 24V HL-1470N WF-T1251TP Atlanta 8000 SX-980 W 700V EW670F KX-TG7200SP XP4000 GEM-P400 2490B GW76N-SX Fo-70 DPF-X1000 RX-5060BJ-rx-5060 STV1135 PSC 1310 Numark PT01 HVL-ML20M LS-T246ABL LAC3800R H-46001803 EN EZ-20 AF5085S SR-16 - 25CC Of Iron VS-2000CD Attack 340 1C AMW 540 SRW208G V193HQB G1XN EXT Microsp 2000 Linux Autopilot DT50 R 4 2 Suunto M5 Contro 42LG10R

 

manuel d'instructions, Guide de l'utilisateur | Manual de instrucciones, Instrucciones de uso | Bedienungsanleitung, Bedienungsanleitung | Manual de Instruções, guia do usuário | инструкция | návod na použitie, Užívateľská príručka, návod k použití | bruksanvisningen | instrukcja, podręcznik użytkownika | kullanım kılavuzu, Kullanım | kézikönyv, használati útmutató | manuale di istruzioni, istruzioni d'uso | handleiding, gebruikershandleiding

 

Sitemap

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 100 101